

KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

REGIONAL OFFICE KODUMBU, PALAKKAD PHONE No. 04912571492

No. Tech/108/13/RNK.P

Date: 23/8/2023

Ref:- 2nos of concrete cubes supplied for testing compressive strength Testing of: 7th day

CASH REMITTANCE DETAILS				
Amount ₹	944.00	Invoice No. 2435		

To Mr.Mubarak Ali Kanjikode

TEST RESULTS						
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)		
M20	M20	15/8/2023	190	8.44		
"	"	"	180	8.00		

Test conducted by: Jyothish.ks Verified by: Santhandasan Signature: Signature:



COUNTER SIGNED AND ISSUED

PALAKKAD **
PALAKKAD **
PALAKKAD **

Office Seal

GIRISH. M. Regional Engineer Kerala State Nirmithi Kendra Regional Centre, Palakkad